[ MADAG E 8812 VH / E 8809 VH

Ersatzteil-Liste
Liste de rechanges
Spare parts list
Lista de repuestos

Strickeinheit
Unité a tricoter
Knitting unit
Unidad tricotosa

E 8812 VH
E 8809 VH

| 33.642.83

Seite / page / pagina 1 01.97




MADAG

E 8812 VH / E 8809 VH

Aligemeine Hinweise

INHALT INDICE INDEX INDICE
D DEUTSCH F  FRANGAIS E  ENGLISH SP ESPANOL Seggéfr?ge,
Numer. Verzeichnis Liste numérique Numerical register Lista numeérica 3-5
Supports Supports Supports Soportes E 01
Bett vorne Fonture avant Front bed Fontura delantera E 02
Bett hinten Fonture arriére Rear bed Fontura trasera E 03
Hauptschiene hinten, |Rail principale arriére, |Main rail back, Riel principal trasera, E 04
Zahnstangen Crémailleres Racks Cremalleras
‘Nadelbett, Einzelteile |Section de fonture Needle bed section Seccién de fontura E 05
Schloss vorne Chariot avant Cam box front Carro delantero E 06
Schloss hinten Chariot arriere Cam box back Carro trasero =07
Schlosshauben Couvercles chariots | Cam box covers Cubiertas de carros E 08
Weichentrager Support sélecteur Selector support Soporte selector E 09
Kulissenkérper Corps de cames Cam body Cuerpo de colisas E 10
Schlossklappentrager |Support de cames Cam carrier Soporte de levas E 11
Schaltplatte Plaque de commande |Control plate Placa de mando E42
‘Schaltung Dispos. de commande | Commanding device .|Dispositivo de mando E18
' "Reguliérsupport éuppon de réglage < [Adjustment support Soporte de reglaje E 14
Nusschenantrieb Entrainem. du bec-fil | Feeder drive Arrastre de cufia E=15
Schlossteil Elément du chariot Lock unit Segmento del carro E 16
Randfeder Ressort de lisiére Edge spring Resorte de orilla E 17
Fadenspannung Ressort de rappel Thread tension Tensor de hilo E 18
Fadenbremse Freinage de fil Thread brake Freno de hilo E19
Bediengerat Unité de contrdle Control unit Unidad de control E 20
Schwenkarm Bras oscillant Swing arm Brazo giratorio £l
Reihenz&hler Compteur de rangs . | Row counter . |Contador de pasadas E 22
Montage-Zubehor Acc. pour le montage |Mounting accessories |Accesorios p. montaje E 23a
Strick-Zubehor Accessoires p.tricoter |Knitting accessories | Accesorios p. tricotar E 23b
Service-Material Matériels pour service | Service materials | Materials para servicio E23c
Gebrauch des numeri- | Emploi du Use of the Uso del 72
schen Verzeichnisses |régistre numerique numerical registre registro numérico
Information générale |General information  |Informac. gehera!es 73-74

[33.642.83

Seite / page / pagina 2

01.97

84283 E8 PUB




[ MADAG

E 8812 VH / E 8809 VH

[33.642.83




1 0915513 Detent Spring

2 109.1561.02 Carrier

3 |16.343.03 Pinion

4 [30.286.02 MNeedle Bed Support

5  [30.288.03 (BE12) Traverse Bar

5 [30.292.03 (BR09) Traverse Bar

6 [(30.295.02 Threaded Bar

7 [30.298.03 Lowering Guide

& [30.302.03 Lowering Lever

2 B30.307.02 Lowering Handle

10 (30.309.02 Gliding Piece

11 (30.310.02 Fixing Piece White

12 (30.312.02 (BE12) Coupling Tube

12 (30.313.02 (BE09) Coupling Tube

13 [30.616.03 Lever

14 [(30.319.02 Gliding Piece

15 3032103 R acking Support

16 (30.324.02 Spindle

17 30.325.02 Bearing Flange

18 30.326.02 F.acking Handle

19 (30.327.02 Racking Shaft

20 [30.387.02 Special Socket Head Cap Screw M3 x 70
25 90.102.71 Socket Head Cap Screw M5 x 12
26 (90.104.17 Socket Head Cap Screw M5 x 70
27 [90.337.07 [Lens Head Screw D2 9x 9.5
28 [90.337.87 [ens Head Screw M3 x 6

29 [90.338.07 [ ens Head Screw M4 x 6

31 9048371 Hex agonal Head Screw M4 x 8
32 90.632.77 Safety Nut M3

33 190.700.51 Spring Washer D4

34 190.700.61 Spring Washer D3

35 190.750.62 'Washer D5 3/10x1

36 [90.755.81 Washer D8

37 [90.756.01 Washer D13

38 90.765.92 'Washer D4

39 190.766.41 'Washer D53 2/10x1.5

40 90.941.77 R ound Head Pin 3 x 10

41 [90.872.74 Set Pin 3x 40

42 91.030.71 Safety Washer 5 DIN

43 [91.030.81 Safety Washer 6 DIN

44 91.031.11 Safety Washer 9 DIN




: MADAG E8812VH / E8809VH | EO2

(3]
e
b
ot
=
i
Q
©
©
S
= |
)
==
o
L

Fonture avant

Vorderes Bett
Front bed

BILDO2 wenl

r 33.642.83 Seite / page / pagina 10 01.97 HILMPU!J




30.202.00

[Needle Bed Front Passap (8812)

30.213.00 [Needle Bed Front Pfaff (8812)
2 130.227.02 Profile (8812) Bottom
3 130.22903 Guide (8812)
4 (3023402 Profile (8812)
5 |30.23502 Threaded Bar L=15%mm/5xM4
6 |30.23603 Chassis (8812} Front
7 130.239.02 Threaded Bar (8812) L=970mm /6xM4
g (3025102 Fixing Piece Grey
2 (3025302 Front Left/'back right Passap
2 [30.256.02 Front Left/'back right Pfaff
10 |30.257.02 Side Plate Front right/back left
11 |30.265.02 Main Rail front (8812)
12 |30.268.02 Guide Rail front right/back left (8812)
13 |30.269.02 Guide Rail front left'back right (8812)
14 [30.273.02 Holding Rain for Needles (8812) L=1350mm
15 [30.27502 Brake Spring for Needles (8812) L=1306mm
16 [30.277.03 Holding Rail for Jacks (8812) L=1620mm
17 |30.280.02 Erake Spring for jacks (8812) L-1776mm
18 [30.283.02 Hammer Head Screw M3
19 |30.28402 Special Screw M3
20 |30.34002 [Needle Scale (8812) right
21 |30.241.02 [Needle Scale (8812) left
22 19033787 [.ens Head Screw M3 x 6
23 19033817 [.ens Head Screw M4 x 8
24 19063257 Safety Nut M3
25 190.752.17 'Washer D3 2/9x0.8
26 (3025802 Guiding Piece




EO3

E 8812 VH / E 8809 VH

MADAG

BIaSEJ} BINJUO

paq Jeay
2J9|l1e 9injuo4
1og saJajulH

SB13||BWald uod

SYOBI UjIM
$9J9]|IEWSI0 23AB
usbuejsuyez yw

BILDCY wml

BILDRIPUB

01.97

Seite / page / pagina 14

| 33.642.83



30.206.00

M-Needle Bed Back (88 12) Passap

30.211.00 M-Needle Bed Back (8812) Pfaff
2 (30.227.02 Profile (8812)
3 [30.229.03 Guide (8812)
4 |30.239.02 Threaded Bar L-970mm/6xM4 (8812)
5 (30.240.03 Chassis (8812)
& |30.253.02 Side Plate front left/back right Passap
6 [30.256.02 Side Plate front left/back right Pfaff
7 |30.257.02 Side Plate front right/back 1eft
g (30.259.01 VM-Main Rail Complete (8812)
2 [30.268.02 Guide Rail front right/back left (8812)
10 |30.269.02 Guide Rail front left'back right (8812)
11 [30.273.02 Holding Rail for needles L=1350mm
12 |30.275.02 Brake Spring for needes L-1306mm
13 (30.277.03 Holding Rail for Jacks L=1620mm
14 (30.280.02 Brake Spring for Jacks (8812) L=1776mm
15 |30.283.02 Hammer Head Screw M3
16 [30.284.02 Special Screw M3
17 |30.295.02 Threaded Bar L=5%9mm /3x M4
18 (90.338.17 Lens Head Screw M4 x 8
19 190.632.57 Safety Nut M3
20 (90.752.17 Washer D3.2/0x0_ 8




VMADAG &

E 8812 VH / E 8809 VH

EO04

Garnitur Zahnstangen, enth. 10 Stk.
Jeu de crémailleres, a 10 pcs.

Set of racks, incl. 10 pcs.

Juego de cremalleras, incl. 10 pzs.

3
BILDO4 wmf
Typ /type / tipo ===> E 88__ VH w32 e
30.259.01 VM-Hauptschiene, komplett 8812 hinten 1 506
30. VM-Hauptschiene, komplett 8809 hinten 1 -
VM-Rail principale, complét arriere
VM-Main rail, complete back
VM-Riel principal, completo atras
1 30.260.02 Hauptschiene 8812 hinten 1 460
30. Hauptschiene 8809 hinten 1 -
Rail principale arriére
Main rail back
Riel principal atras
2 31.850.01 - Garnitur Zahnstange enth. 10 Stk. 1 1 51
Jeu de crémailléres a 10 piéces
Set of racks incl. 10 pcs.
Juego de cremalleras con 10 pzs.
3 90.810.51 Spannstift D1.5x7 2 2 0.1
Goupille de tension
Tension pin
Clavija de tension
Seite / page / pagina 17 01.97 sz gs s

[ 33.642.83




| MADAG | E8812VH / EB809VH | E05 |

mit eingebauten Fuhrungen

VM-Nadelbett

avecalissiéres montées

VM-Section de fonture

VM-Needle bed section with steel guides fitted

VM-Seccion de fontura

conquias de acero montad

ohne Fihrungen

Needle bed section withoutsteel quides
Seccion de fontura singuias de acero

Section de fonture sansaglissiéres

Nadelbett

01.97

Seite / page / pagina 18

| 33.642.83



30.220.01

VM-Needle Bed Section with steel guides

I |IL.777.02 Latch Needle

2 [30.221.02 Needle Bed Section without guides
3 (3022202 Knock Over Comb E-88

4 |30.223.02 Needle Guide E-8

5 [30.224 .02 Jack Guide E-8

6 (3022502 Jack E-&

7 13023002 Bed Section Union

g |[30.283.02 Hammer Head Screw M3

2 [30.284.02 Special Screw M3

10 |90.632.57 Safety Nut M3




MADAG | E8812VH / E8809 VH | EO6A |

= o g5 mmm =
e nw@ /1 €9 59 ST
Gits -
61 N 9 e
h Ny N e® - J«%&l 9s mm
0 @Em ol
° 62z S O
| mm/@ P\ /fr J
ad.\ f/
\ ‘YN EE €5
g Iy L2 99 69 €9 8L 9l ve
223
0€  6€ %
€2
/
NN\

equie ap 0)SIA
MmalA doy

ey np anA
uaqo UOA Jydisuy

‘oJajue|ap oue)

'X0Q Wed jJuoi4
‘JueAR jJoLRYD
‘DUJOA SSOJU2S

Il

01.97

Seite / page / pagina 20

[ 33.642.83




E 8812 VH / E8809VH | E06B |

MADAG

L€

oY -
S \ /
REATTE
i e | = 31| B D
—
0L -4 s oe
 dl— 6S
2

6G

(xz) (xz) (x2) (x2) (x@) (xp) (xp) /
1 29 /9 $9 1988 /G 29 09 9¢

€e ¥ oleqe ap O)SIA  ‘Oudjuejep oue)
M3IA wajoq ‘X0Q we? juol4

seq np anA ‘JUBAER JOLBYD

usjun UOA Jyoisuy ‘DUJOA SSO|Y0S

|

BILDOSB wnl
BILDOSB PUB

01.97

Seite / page / pagina 21

| 33.642.83



30.406.00

Cam Box Front

1 (3044801 E-10 VM-Cam Body right

2 |30.44901 E-10 VM-Cam Body left

3 |05.188.02 Handle Support

4 0522803 Pusher Cam L eft

5 105.22903 Pusher Cam Right

6 |05.23402 Cam Slider

7 |09.06411E-11 VM-Cam Carrier

g 109.338.12 Cam Slider

g 10934522 Fejector Left

10 (0934622 Fejector Right

11 |09.347.02 Auxiliary Fejector Left

12 |09.348.02 Auxiliary Rejector Right

13 |09.388.02 Pressure Spring D7 x 12.4

14 (0941222 Cam Control Fork

15 |10.398.02 Deviating Plate

16 (1529202 Tension Spring D42 x 17
T [16.133.03 Catch Lever

18 (16.13503 Notch lever

19 |16.138.03 Program Slider

20 116.143.02 Bush Large

21 |16.14402 Cam Plate

22 (16.15202 Pressure Spring D6.5 x 10

23 |30.65402 Axle

24 116.158.02 Guide Bolt

25 (16.165.02 Axle for N-X Lever

26 |16.166.02 Special Cylinder Screw M3

27 |16.487.02 Pressure Spring D3 5x 9.5

28 |30.43501E-13 VM-Commanding Device E-8800

290 13044101 E-14 VM-Adustment Support

30 |30.44400E-22 Row Counter

31 |30.45003 Cam Box Plate Front

32 |30.45601E-12 VM-Control Plate Back

33 (3048002 Intermediary Plate

34 3048102 Auxiliary Guide Left

35 |30.48202 Auxiliary Guide Right

36 |30.483.02 Main Guide Left

37 3048402 Main Guide Right

38 |30.486.02 Control Knob

39 (30.487.02 Readjusting Lever




40 |30.514.02 Earth Spring

41 |30.518.02 Bolt

42 |30.601.01 E-O8 WM-Selector Support packed
43 |30.743.02 Carrier Cable Front

50 |90.242.31 Lens Head Screw M4 x 12
51 |90.250.07 Lens Head Screw M3 x 6
52 |90.336.07 Lens head Screw D29 x 13
533 |90.337.07 Lens Head Screw D29x 95
54 19041201 Cylinder Screw M3 x 4

55 |190412.17 Cylinder Screw M3 x 5

56 (9041252 Cylinder Screw M3 x B

57 [90.427.81 Cylinder Screw M3 x 6

58 |90.428.01 Cylinder Screw M3 x 8

539 |190.483.71 Hex Head Screw M4 x 8

60 |90.632.57 Safety Nut M3

61 |90.700.31 Spring Washer 3.2/5 8x0 8
62 |90.715.31 Spring Washer A3

63 |90.765.92 Distance Washer D4 2/10x 1
64 |90.767.81 Distance Washer D3 2/8x 1
65 |91.030.51 Safety Washer 3.2 DIN

66 |91.030.61 Safety Washer 4DIN




E8812VH / E8809VH | EO7A |

MIADAG

m

.|
ﬂmm

Ge

i ()
€ FW@ ¢s mm W\N
d/ @ zss ©o ~Ne—

LGS

Wil
Ly 12 99 S9 €9 8L 9¢ 9l

£S

eqLiie ap OJSIA
malA doy

INEY NP aNA
Uuaqo UOA Jyoisuy

B e

0L 1L v2 S9 €9 8

||||||||||||||||||||||

‘0Jasel) ole)
‘X0Q wed yoeg
‘aJallie joueyn
‘usguly ssojyos

BILDCTA wmi

BILMFA.PUBJ

01.97

Seite / page / pagina 27

[ 33.642.83



| E8812VH / E8809VH | EO7B |

-
»’

MADAG

09
-7

el
.

= /N0, 0"@\_©®o

(€

=)

i

—

7
A A R B R T a0,

AR R SRR R - e T e s

A T s T TR R TN e N T 6 T e o

' v

1

1

1

i S T R A

(x2) (xz) (x2) (x2) (x2) (x¢)  (xp)

-

- e

|||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||

oleqge ap ojsiA ‘oJasel} oue)

MB3IA Wopoq X0q We2 )yoeg
i Seq np anA ‘alaile joueyn
. uajun UOA JyoIsuy ‘uajuly ssojyos

R TR

BILDOTS wml

BILDOTB PUB

01.97

Seite / page / pagina 28

[33.642.83



30.408.00

MW-Cam Box Back

1 (3044801 VM-Cam Body Right

2 3044901 VM-Cam Body Left

3 |05.188.02 Handle Support

4 0522803 Pusher Cam L eft

5 105.22903 Pusher Cam Right

6 |05.23402 Cam Slider

7 |09.06411E-11 VM-Cam Carrier

g 109.338.12 Cam Slider

g 10934522 Fejector Left

10 (0934622 Fejector Right

11 (0934702 Auxiliary Left

12 (0934802 Auxiliary Right

13 |09.388.02 Pressure Spring D7.12.4

14 (0941222 Cam Control Fork

15 |10.398.02 Deviating Plate

16 (1529202 Tension Spring D42 x 17

T [16.133.03 Catch Lever

18 (16.13503 Notch Lever

19 |16.138.03 Program Slider

20 116.143.02 Bush Large

21 |16.14402 Cam Plate

24 116.15802 Guide Bolt

25 |16.165.02 Axle for N-N Lever

26 |16.166.02 Special Cylinder Screw M3

27 |16.487.02 Pressure Spring D3 5x 9.5

28 3043501 E-13 VM-Commanding Device E-8800

29 3044101 E-14 VM-Adjustment Support

31 |30.451.03 Cam Box Plate Back

32 |30.456.01 E-12 VM-Control Plate Back

34 |30.481.02 Auxiliary Guide Left

35 3048202 Auxiliary Guide Right

36 |30.48302 Main Guide Left

37 3048402 Main Guide Right
30.514.02 Earth Spring
30.518.02 Bolt
3060101 E-08 VM-Selector Support packed
30.744 02 Carrier Cable Back
90.250.07 Lens Head Screw M3 x 6

90.336.07

Lens Head Screw D29 x 13




53 [90.337.07 Lens Head Screw D29x 9.5
54 19041201 Cylinder Screw M3 x 4

55 19041217 Cylinder Screw M3 x 5

536 9041232 Cylinder Screw M3 x 8

37  [90.427.81 Cylinder Screw M3 x 6

58 (90.428.01 Cylinder Screw M3 x 8

59 9048371 Hex Head Screw M4 x 8
60 9063257 Safety Nut M3

61 [90.700.31 Spring Washer D3

62 [90.715.31 Spring Washer A3

63 [90.765.92 Distance Washer D4 2/10x1
64 |90.767.81 Distance Washer D3.2/8x1
65 [91.030.51 Safety Washer 3.2 DIN

66 [91.030.61 Safetv Washer 4 DIN

70 09.570.22 Axle Carrier

71 09.572.02 Holding Cleat

721 3044701 VM-Carrier Driver

73 3052000 E-16 M Lock Unit

74 3059001 E-15 VM-Feeder Drive

75 30.719.03 Plug Circuit Board

76 9033797 Lens Head Screw M3 x 10




 VIADAG @ | E8812VH / E8809VH| E08 |

1 30.44903 Handle

2 [30.470.02 Carrier Hood Front
3 [0475.02 Position Button

4 [30.476.02 Stitch Length Button
5 [P0477.02 Grip

6 [30.486.02 Control Knob

7 3048702 F eadmusting Lever

& [P0471.02 Carrier Hood Back




T VIADAG E8812VH / E8809VH | E09 |




1 3060101 VM-Selector Support packed
2 3061503 Magnetic Cam Left

3 3031603 Magnetic Cam Right

H 3063002 Selector Support

3 30.641.02 Base Cam

6 30.650.02 Coil Axle

T 3066002 Magnet Outside

8 3066102 Magnet Centre Right

0 3066202 Magnet Centre Left

10 (30.82001 WM-Carrier Circuit Board packed
11 (30.74002 Coil

12 [91.03041 Safety Washer 2.3 DIN

13 [05.19603 Light Barrier Brush




MADAG E8812VH / E8809VH | E70 |

1 2
6 o° _ O° °0 _ °Q 7
20 — & =5 e SO
5 & SEaNGR 17
13 14
8 —— ) F—o
10 — 10
1D —M\T) (_G'AM—— 16
18 19
3 ol 0\% \\/0 o )
= Q) o o o L
22 TV Vv I 22

BILD10 wml

[ 33.642.83 Seite / page / pagina 37 0197 e




30.449.01

VM-Cam Body Left E-6000

3044801 VM-Cam Body Right E-6000
3048902 Cam Body Left E-6000

3048802 Cam Body Right E-6000
05.160.02 Reversing Plate Left E-6000
05.161.02 Pusher Lowering Cam Right E-6000
05.162.02 Pusher Lowering Cam Left E-6000
05.163.02 Rejector Left E-6000

05.164.02 Rejector Right E-6000

05.165.02 Eeversing Cam E-6000

05.166.02 Pusher Raising Cam Left E-6000
05.167.02 Pusher Raising Cam Right E-6000
05.168.02 Separating Cam Left E-6000
05.169.02 Separating Cam Right E-6000
05.170.02 Protection Cam Left E-6000
05.171.02 Protection Cam Right E-6000
05.172.02 Reversing Plate Right E-6000
05.236.02 Double Rejector Left E-6000
05.237.02 Double Rejector Right E-6000
05.238.02 Pusher Return Cam Left E-6000
05.239.02 Pusher Return Cam Right E-6000
90.330.81 Countersunk Parker Screw D 29¢ 9.5




MADAG @& | Es8s12vH / E8809VH| E71

1
m III.II.'I
- %u; )

=Tk

N

7

b

L

UG 1 et

Y

10
1 09.064.11 VM-Cam Carrier
2 09.317.33 Cam Carrier
3 09.380.02 Outside Flap Right
s 09.381.02 Outside Flap Left
5 09.382.02 Inside Flap Right
6 09.383.02 Inside Flap Left
i 09.384.12 Axle
8 09.386.02 Torsion Spring Right
9 (9.387.02 Torsion Spring Left
10 91.030.41 Safety Washer 2.3 DIN




| MADAG | E8812VH

/ E 8809 VH |

E12 |

1 30.456.01 VM-Control Plate E-88

2 [30.458.03 Lowering Cam E-88

3 [30.462.03 Control Plate Back E-88

4 |11.829.02 Pulling Spring

5 [90.766.71 Washer 5.2/8x 0.9

6 91.032.51 Special Safety Washer 4 DIN




E13

E 8812 VH / E 8809 VH

MIADAG

-

ILD

BILD1IPUB

01.97

Seite / page / pagina 43

| 33.642.83



1 3043501 VM-Commanding Device E-BE00
2 09.450.02 L ateral Axle

3 09.451.02 Guiding Bush

g 09.468.02 Driving Axle

3 16.210.02 B ase Plate

6 05.185.02 Curved Slider E-1 (U)
T 16.212.02 Curved Slider 2 (G)

8 05.186.02 Curved Slider E 3 (5)
0 16.214.02 Curved Slider 4 (E)

10 |05.187.02 Curved Slider E-5 (O)
11 |16.216.02 Curved Slider 6 (C)

12 |16.217.02 Curved Slider 7 (L+B)
13 |16.218.02 Curved Slider 8 (K+A)
14 |16.219.02 Interm ediary Plate

15 |16.220.02 Commanding Axle

16 |16.223.02 Ratchet

17 |16.224.02 Operating Slider

18 |30.438.03 Switch Lever

19 |16.228.02 Stop Washer

20 |91.030.51 3.2DIN




MADAG

E8812VH / E8809VH | E174

1 30441.01 WV M-Adjustment Support
2 09.580.02 Axle

G} 16.125.03 A dustment Support

g 16.130.02 Adustment Lever

5 16.147.02 Pressure Spring D11 x 9
6 3049602 Cam Disc

£ 30.516.02 Sleeve

e 30.517.02 B olt

0 00.632.47 Safety Nut M4

10 [91.030.51 Safety Washer 3.2 DIN
11 30.541.02 Washer D4.3/12x0.8




MADAG @ | E8812VH / E8809VH| E15

4 8 14 7 & 9 10
1 30.590.01 VM-Feeder Drive
2 09.701.22 Drive Shaft
3 09.702.22 Auxiliary Wheel
- 09.705.12 Driving Wheel
5 09.707.32 Driver Plate
6 09.711.02 Sliding Disc
£l 30.591.02 Driver Sleeve L=33
8 30.592.02 Pressure Spring D9 8x22
o 30.593.03 Crank Lever
10 30.598.02 Guiding Piece
11 90.750.02 ‘Washer 2.7/6.5x0.5
12 01.030.31 Safety Washer 1.9 DIN
13 01.030.51 Safety Washer 3.2 DIN
14 01.030.81 Safety Washer 6 DIN




E16

E 8812 VH / E 8809 VH

01.97

~ Seite / page / pagina 50

| 33.642.83



1 30.520.00 M-Lock Unit

2 09.677.02 D amper

3 09.680.13 Brush

H 14 834 02 Excentric Bolt

5 14 838.02 Torsion Spring

6 14 881.02 Support

T 14 882.02 Pressure Spring

8 14 889.02 Auxiliary Lever

9 14 89912 Brush Holder Back

10 14901.02 Face Cam

11 14.903.02 Special Screw M3

12 1491202 Distance Washer

13 30.522.01 VM-Closing Lever

14 30.530.03 Stripper Carrier

15 30.535.03 Switch Lever

16 30.540.02 Axle

17 30.541.02 Distance Washer D4 3/12x0.8
18 30.543.02 Guiding Piece

19 30.547.02 Stripper Slider

20 30.548.03 Stripper Plate

21 30.561.03 Support

22 30.566.02 Distance Washer D3 2/10x0.2
23 30.567.02 Distance Washer D3 2/10x0.8
24 30.568.03 Closing Lever

25 30.574.03 L ever MS 8000

26 30.580.02 Torsion Spring

27 30.581.02 A rticulation Lever

28 30.584.03 Front Brush

29 90.223.87 Special Screw M6 x 16

30 90.337.07 L ens Head Screw D2.9x9.5
31 90.350.01 Parker Screw D2.2x6.5

32 00.605.53 Hexagon Nut M4

33 20.605.72 Hexagon Nut M6

34 00.632.47 Safety Nut M4

35 00.700.51 Spring Washer D4

36 00.700.71 Spring Washer D6

37 20.750.02 Washer D2.7/65x05

38 00.767.24 Distance Washer D7.1/18x2.0
39 90.769.14 Distance Washer D4.2/10x1.25
40 91.030.31 Safety Washer 1.9 DIN

41 01.03041 Safety Washer 2.3 DIN

42 91.030.51 Safety Washer 3.2 DIN




MADAG

E 8812 VH / E 8809 VH

1 [(30.335.01 VM-Edge Spring 6 leaves
2 [30.336.02 Edge Spring 6 leaves

3 [09.836.12 L ower Part

4 |09.838.02 Pressure Spring

5 [09.839.02 Pressure Bolt

6 [16.049.02 Push Button

7 190.337.07 [ ens Head Screw D2.9x9.5




MADAG E8812VH / E8809VH | E18

@ L =1200 mm /6 pol. 4@

21 22

@ L =2020 mm/ 4 pol.

- =

L =450 mm / 4 pol.

L = 2020 mm / 6 pol.

BILO 18 wm!

| 33.642.83 Seite / page / pagina 55 01.97 woerr |




1 30.150.00 M=Y amn Tensioner

2 14 76003 Nagnet

3 30.156.01 WV M-Support with Tension Discs
- 30.16002 Support

5 130.162.02 Tension Knob Left

6 (30.164.02 Tension Knot Right

7 (30.166.02 Buffer for Tension Arms

8 |30.16802 Tension Knob Axle

9 30.169.02 Tension Spring

10 |30.17002 Tension Amm Left

11 |30.17202 Tension Amm Right

12 |30.17402 Yarn Guide

13 PBOIT503 Junction Circuit Board

14 (3017802 Pressure Spring D5 5x45

15 (3017902 Pressure Spring D5 4x28

16 |31.06402 Washer D4.2/16x1.5

17 (90.337.07 Lens Head Screw D2 9x0 5

18 |91.03051 Safety Washer 3 2 DIN

19 |91.03081 Safety Washer 6 DIN

20 |30.19303 Spiral Cable

21 (10.91003 FCC Cable 6 poles L=1200mm
22 |30.18003 FCC Cable 4 poles L=2020mm
23 |30.181.03 FCC Cable 4 poles L=430mm
24 |30.194.03 FCC Cable & poles L=2020mm




MADAG E8812VH / E8809VH | E1719

16

13

&

/ /

A

T 2 11

%{W/
74
18 19 9 5 19

S

9 19 18

18 &

2

13 12
14

16

15 8 17 8

10

33.642.83 Seite / page / pagina 58 01.97




1 [30.156.01 VM -Support with Tension Discs 5-8000
2 1497002 [Notched Disc

3 |15.754.02 Support

4 |15.761.12 AxleD6x 66.4

5  (15.762.02 Brake Disc Large

6 |15.764.02 Axle D3x 26

7 (15.766.02 Pressure Spring D16 7x15
8 (15.769.02 [ntermediary Plate

2 15.770.02 Brake Disc Small

10 |16.403.02 Double Evelet Front

11 (30.182.02 Adjustment Knob Right
12 (30.184.02 Adjustment Knob Left

13 [30.186.02 Curved Disc

14 [30.188.02 Evelet of Support S8

15 [90.302.31 Countersunk Screw M3x8
16 [90.428.01 Cylinder Screw M3x8

17 90.600.57 Hex agon Nut M3

18 [91.030.31 Safety Washer DIN 1.9
19 91.030.71 Safety Washer DIN 35




BiLD20 wmi

BILD20 PUB

01.97

Seite / page / p4gina 61

[ 33.642.83



1 [30.700.03 M-Control Unit - Passap

1 [30.701.03 M-Control Unit - Pfaff

2 [30.705.02 Cover Passap

2 [30.747.02 Cover Pfaff

3 30.708.02 Cover Bottom

4 [30.709.02 Display Window

5 [30.816.01 VM-Key Pad packed

6 |30.821.01 VM-Kev Board Printed Circuit packed

7 [30.822.01 WM-Interface Circuit Board packed

& [30.823.01 WM-Processor Circuit Board packed

2 [30.825.01 WM-Display 4x20 characters packed

10 |30.730.01 VM-Memory Module EE812VH

11 [30.741.03 Kev Board Cable

12 30.742.03 Interface Cable

13 90.332.07 Lens Head Screw D2.2x4 5

14 [90.337.07 Lens Head Screw D2 9x9 5 TORX

15 [30.728.02 Voltage Converter 230V/50-60 HZ
5 P0.729.02 Voltage Converter 120V/60 HZ




MADAG

E 8812 VH / E 8809 VH

E21

1 |[30.712.01 VM-Swing Arm

2 [30.711.02 Swinging Arm

3 [30.714.02 Swinging Arm Support
4 [30.715.02 Swing Arm Axle

5 [90.695.69 Pressure Spring D9 8x40
6 |90.736.37 Washer D13/30x3

7 191.03091 Safety Washer 7 DIN




| MADAG | E8812VH / E8809VH | E23a |

1
30.210.01
\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\‘\\\\\\\\\
30.310.02 4
N
30.295.02 (4x) 30.192.03 (1x)
L =59 mm 3 L =700 mm
0
i 2
ﬁ /
90.337.07 (2x) .
D2.9 x9.5/
90.104.17 (2x)
M5 x 75 i
6 90.483.71 (2x)
@ M4x8 10
5
/’
o
g 90.700.51 (2x) 11
90.338.17 (8x) : D4 //
M4 x 8 -
o s &
g |
= 90.765.92 (2x) 13
= D4.2/10x 1~
&
90.700.67 (2x) 12~ 90.414.11 (2x)
D5 / M4 x 25 9 90.766.41 (4x) 4,
2 :
| S
90.332.67 (6x)
D3.5x13/ 6 91.030.61 (2x) 15
? D4

ZUBEHOR wmi

[ 33.642.83 Seite / page / pagina 67 01.97 -




1 30.210.01 VM-Accessories

2 30.192.03 Earth Cable L=700mm

3 30.295.02 Threaded Bar M4/L=5%mm

4 30.310.02 Fixing Piece White

5 90.104.17 Socket Head Cap Screw M35x70
) 90.332.67 Lens Head Screw D3 5x13

7 0.337.07 Lens Head Screw D2.9x9.5

8 90.338.17 Lens Head Screw M4x8

0 90.414.11 Cylinder Head Screw M4x25
10 9048371 Hexagonal Head Screw M4x8
11 |90.700.51 Spring Washer D4

12 190.700.67 Spring Washer D3

13 [90.765.92 Washer D4.2/10x1

14 |90.766.41 Washer D5.2/10x1.5

15 191.030.61 Safety Washer 4 DIN




MADAG

E 8812 VH / E8809VH | E23b |

[ 33.642.83 Seite / page / pagina_69 01.97 ——




1 [30.961.02 Pattern Ruler 1:1 E-8

2 [11.777.02 Latch Needle E-8

3 [30.225.02 Jack E-8&

4 30.962.02 Double Ended Bodkin E-8
5 [30.965.02 Blue Tool

& [30.525.03 Presser Foot Lilac

7 [30.526.03 Presser Foot Black

8 [31.048.01 Feeder E 8 Grey

9 [30.960.02 Tack Slider




MADAG @& | E8812VH / E8809VH | E23c |

=

TORXT1I0 © B ol < _ 2
e

TORXT15 & E ot - 3
ol

TORXT20 ) E 4 54— 4
i
&

5.5 mm & Bl B
@ ] ;

6 C )
i 03.720.02
2.98 i [ J u
( ) 7
3.27 mm '
mim
495 11 ! ]

- i 10
B i
12 W/ i 8
_— S 7
olL olL olL £
2 Lit. 1 Lit. 0.5 Lit. __,‘“
O

[ 33.642.83 Seite / page / pagina 71 01.97 .




1 [03.728.02 Spirit Level

2 [03.688.02 Screw Driver TORX T10

3 [03.690.02 Screw Driver TORX T15

4 |03.691.02 Screw Driver TORX T20

5 [03.604.02 Box Spanner 5. 5mm

& [03.721.01 Set of control gauges for needle beds E-8
7 [03.720.02 Control Gauge for presser foot
& (03.025.02 Oil Tube 20cc

9 [03.642.02 Bellodor Oil 0.5 litre

10 |03.643.02 Bellodor Oil 1 litre

11 |03.644.02 Bellodor Oil 2 litres

12 |07.306.22 Dust Brush




